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UN38.3 Test Summary
UN38.3 A KM=

Company Information

AR

Applicant's Name

H I

Changzhou FengYu New Energy Technology Co., Ltd.
M F TR RE R A R A H]

No.35, leshan Road, Xinbei District, Changzhou City, Jiangsu Province, China
TLI5A8 & T ETAL XK 1L #5355

Manufacturer

il 15 7

Changzhou FengYu New Energy Technology Co., Ltd.
R REUR A R A H

No.35, leshan Road, Xinbei District, Changzhou City, Jiangsu Province, China
TLI5A8 & T ETAL XK 1L %3545

\yebsite WWW.jsczyj.cn
Rt Jsczyj.
Telephone Number Email address
y . +86-519-83859198 269087008 .
B £ S Bt @qq.com

Test Laboratory

Shenzhen LCS Compliance Testing Laboratory Ltd.
IRINSL AR B 47 PR 2 =]

Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park, Yabianxueziwei,
Shajing Street, Bao’an District, Shenzhen, Guangdong, China

I RB G F % Xy HgriE i 2s 7R B T EAK101. 201, CH#H:301

MR L5 %
Vigpsite http:// www.lcs-cert.com Email address webmaster@lcs-cert.com
L P ; M :
Telephone Number Fax
. . +(86) 0755-8259 1330 +(86) 0755-8259 1332
R T (80) fre st (89)
Battery Information
R ERSS
Sample name Polymer Lithium-lon Battery Trade Mark N/A
FE i 4 PR eV ima AR
Samples Model Description Rechargeable Li-ion Battery
. o FY24-10 .
FEARTS ik ] 76 LA B T HL
Nominal voltage " Capacity A3\ 240Wh
FRAR R i pon. 240
Weight 1834.9 Lithium content /
ik - CET
Appearance Prismatic/Black Combination 751P
S BRI/ A7 K
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Test Information

JEER
UN Report Date of test report
103050 1 . 2021.03.12
UNSR2 2 LCS210305060ASA100 UNH £ 25 F 3 021.03
Section 38.3 of amendment 1 of the sixth Revised Edition of the Recommendations on the
Standard Transport of Dangerous Goods, Manual of Test and Criteria
P (ST/SG/AC.10/11/Rev.6 /Amendment 1 38.3)

BEEE (KTAREEDEHMENBREMFET N FEABITREIELISS8.3 37

T.1 Altitude simulation PASS T.5 External short circuit PASS
e AR il SN R Chis
T.2 Thermal test PASS T.6 Crush/ Impact PASS
i F K =i B RS Rl
T.3 Vibration PASS T.7 Overcharge PASS
PR3N R HERE %
T.4 Shock PASS T.8 Forced discharge PASS
i “i% sE i BUE Chi
N/A N/A
38.3.3 (f) T 38.3.3(g) T
THE PHOTO OF SAMPLE
B R
Signature/ Technical .
" Manager Di/fggsﬁ;ue 2021.03.12
BLIHEAR B R

This UN38.3 test summary is based on t i

esting of the sample under test, which excludes the evaluation

of other samples of the same series of the samples.This summary must be used in conjunction with the test report.
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**End of report***




